

Report Summary

CLIENT: Zimpli Kids ltd

SAMPLE REGISTRATION DATE: 20/12/2018

TESTING COMPLETION DATE: 12/02/2019

SAMPLE DESCRIPTION: Slime Baff and Gelli Baff

QUANTITY RECEIVED: 1 packet *2

TEST CONDUCTED: Biodegradability test as per OECD 301B.

REPORT NO.: MUM/004585/2018

Revised Report Date: 20/05/2023

The **Slime Baff and Gelli Baff** sample demonstrated readily biodegradability by achieving percentage biodegradation of 71.31% and 66.86% by day 28 respectively.

For Slime baff and Gelli baff, the 10-day window was observed somewhere between 8th day to 18th day where the biodegradation rate was 65.11% and 61.79% at the end of 18th day.

Positive control Showed 82.83% biodegradation by day 28. Test is considered valid as it met all the criteria as mentioned in OECD 301B standard.

Test sample **Slime Baff and Gelli Baff** submitted by Zimpli Kids ltd is readily biodegradable in accordance with the conditions set forth in OECD 301B.

Authorized Signatory

Jayashree Acharya
Assistant Manager - Environment.

